60 61

63 64

101

135 136 137

Parts NO,

Parts Name
Hex Bolt M3*6
Hex Bolt M3*12
Arm B Unit
Wire Guide B
Cutting connect sheet
Shding block

Shaft for sliding block

['orsion Spring
E-Rings o4
Cutter Lever B
Arm A unit
Wire gmding Pipe
Cutter lever A
Fixing Pin
Arm Fixing Screw
Cutter lever C
Connecting Rod
Pan head Screw M2*%4
Leaf Spring

E-Rings

. Qty/Set
3
1
1
1

24 Hex Bolt M3*10 2
#25 Arm A unit assy ‘ 1
#26 Twister Assy l I
#27 Sleeve Guide 1
#28 Fixing sleeve 1
#29 Hex Bolt M3#*4 .
#30 Cutting plate I
#31 Tip Axas Guide Assy 1
#32 Hook 2
#33 Fixing Axis 02.5%12 2
i34 Bolt 2
#35 Inner sleeve 1
#36 Inner battery cell |
#37 Fixture Block 2
#38 Fixture Spring 1
#39 Pin 02.5%20 1
i#40 Lead Screw 1
741 Sleeve for return spring 1
#42 Retuen Spring I
#43 Sleeve for return spring I
44 Bumper Block 1
#45 Bearing 1
#46 Snap ring I
47 Planetary gear carner 1
#48 Gear Holder 1
#49 Planct gear 4
it50 Gear Press Wheel 1
#51 Sun Gear umit 1
#52 Hex Bolt M3*6 2
i#53 Fixture plate for motor 1
#54 Main Motor 550 1
#55 Motor Assy 1
#56 Countersunk head screws I
#57 Magnetic Plate 1
#58 Route PWB Unit I
[apping Screw I

Wire conl braking housing 1

Hex Bolt M3*8 J

Fixture sleeve l

Connecting Plate 1

Braking Torsion Spring 1

Braking block UP I

Brake Shafl 1

Connecting Pin I

Connecting Plate I

Connecting Pole 1

E-Rings N

E-Rings I

Wire cotl braking plate 1

Connecting shalt 1

Fixing Bolt I

Brake housing assy ‘ I

Curl Guide 1

#78 Curl Guide Torsion spring I
79 Stopper Shaft 1
#80 Curl Guide assy [ 1
#81 Hex Bolt M4*14 I
82 Release Lever I
i#83 Release Lever Comp.spring 1
#84 Sleeve for release lever 1
#85 Washer o3 I

Hex Nut M3

rJ

Parts NO,
#88
189
90
#91
H92

H93

Parts Name
Partition plate
Plastic Gear
Hex Bolt M3*%*6
Motor holder assy
Motor

E-Rings 2.5

#95 Step pin 1
H96 E-Rings 02.5 I
#97 Hex Bolt M3*8 1
#H98 Wire Guide C 1
199 PWB for feeding wire I
#100 ‘ Pan-head screw M2*4 1
101 Feeding Motor Assy 1
102 Bolt M3*8 2
103 Left Cover Unit I
H104 Hex Bolt M3*10 1
#1035 Remforeing plate I
#106 Hex Bolt M3*10 2
o7 Hex Nut M3 3
7108 Reel Gude I
#109 ' Hex Bolt M3*6 [ 3
#10 | Hex Nut M3 1
#111 Window l
#112 light Pin I
H113 Release Lever Comp.spring 1
114 Release Stopper I
#115 Stopper Base I
#116 . Washer o3 1
#117 Hex Nut M3 I
#118 - Stopper Basc Assy |
#119 . Cover Open Button I
120 Nut plate 1
#121 Fixing plate I
#122 Hex Bolt M3%*6 1
#123 Hex Bolt M3*16 1
#124 | Tapping Screw ST2.2%6 [ 2
H125 Connecting Motor PWB 1
#126 Micro Swatch I
#127 Frame L Assy I
128 Pan head Tapping Screw ST2.9*8 2
#129 Hex Nut M3 3
#130 Trigger lock lever I
H131 Compression spring !
132 Imgger Switch Unit 1
#133 Sensor PWB Unit l
134 Pan head Tapping Screw ST2.2%6 |
#135 Locating Holder 1
#136 Return spring I

#138 Li-1on battery 1
#139 Main PWB Unit I
H140 Hex Bolt M3*10 I
7141 Step Pin 1
#142 ['orsion Spring '
143 Snap ring !
144 Motor Cover 1
#145 Fixing Pin I
146 Reel magazine !
147 Reel magazine Assy 1
4148 Main Switch Unit !
149 Sunk Screw M3*5 I
#150 Torque Dial 1
#151 Indicator Light I
#1582 Switch holder I
153 Adjusting Sharpnel 1
#154 l'apping Screw ST2.2%6 '
#1585 Hollow Pin !
156 Adjusting PWB unit 1
#157 Tapping Screw M3*8 2
158 Main switch basc assy | I
#159 Right Frame Assy 1
#160 Hex Bolt M3*14 2
arg Hex Bolt M3*12 I
162 Hex Bolt M3*25 I
#163 Hex Bolt M3*6 I
164 Hex Bolt M3*10 !
#165 Frame R Assy 1
#166 Hex Bolt M3*8 2
W67 Cover R I
#168 | Electrode Unit 1
#169 Connecting Wire I
#170 ‘ Connecting Wire I
#171 | Connecting Wire l
#172 Connecting Wire I
W173 Connecting Wire I

charger 1



